
3

1

17

16
15 8

12

10

11
5

6

2

14

18

Model: Pro Trim 600TR           Part Number: 90061100  Year: 2020



22

20

21

89 103

19

23

28

27

64

7127

29

35

26

30
33

34

32
31

36 44
65



37

45

46

44

43 39

42

38

38

34

4941

48

47

40

66

69

68

67

70

72

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

54 1 0.00

53 3 0.00

52 4 0.00

51 108-065 打草头加高下罩 1 PP 
共聚物 129.69

50 108-064 打草头加高上罩 1 PP 
共聚物 84.41

49 108-063 加长动力主轴 trim shaft 1 45 647.86

48 4 0.00

47 4 0.00

46 1 0.00

45 108-031-001 底罩固定座 bracket 1 尼龙66 165.72

44 2 0.00

43 1 0.00

42 D2  2 0.00

41 108-024 衬垫 bushing 1 Q235-A 8.78

48 1 0.00

39 108-026 拉线固定座 1 959.06

38 108-022 从动带轮 1 Q235-A 216.82

37 108-025 轴承室固定盘 bearing house 1 1503.15



50

14

56

57

52

53

54

51

55

53

54

51

52

53

55

73

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

52 2 0.00

51 2 0.00

50 108-010 塑料大罩 big cover 1 PP 
均聚物 670.52

序号 
No. 图号 Dwg.No 名称 Name 数量 

Qty
材料 

Material
单重 

Weight
备注 

Remark

64 108-014 轴承底罩 1 161.75

63 4 0.00

62 2 0.00

61 2 0.00

60 2 0.00

59 4 0.00

58 18 0.00

57 14 0.00

56 108-029 底罩支架 2 Q235-A 37.26

55 1 0.00

54 1 0.00



102

86

26

96 97

27

77

62

76 11 63

88
75

98

78
81

101

8084
94

82109

91

90

63 97 106

101

92

98

79

83

108

85

104

105

27

87

93

107

95

100

99



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 444287 ØVERSTE STYR UPPER HANDLE

2 1 444288 NEDERSTE STYR LOWER HANDLE

3 1 444289 KOBLINGSGREB CE CLUTCH HANDLE

5 2 427153 FINGERSKRUE SØLV WING NUT

6 2 428422 CLIPS TIL KABEL CLIPS

8 1 438936 HÆTTEMØTRIK M6 CAP NUT M6

10 2 427152 BRÆDDEBOLT M8X50 BOLT M8X50

11 18 90102310 PLANSKIVE M8 FACE PLATE M8

12 1 444309 KABEL FOR TRIMMER CLUTCH CABLE 
TRIMMERHEAD

14 4 90102911 STÅLBOLT 8.8 M8X20 STEEL BOLT M8X20

15 1 435623 HOLDER FOR STARTSNOR ROPE GUIDE

16 1 444310 GREB FOR FREMTRÆK SELF-PROPELLED CLUTCH 
HANDLE

17 1 444291 SOFTGRIP TUBING FOAM

18 1 444311 KOBLINGSKABEL FREMTRÆK CLUTCH CABLE 
SELFPROPELLED

19 1 444312 CHASSIS CHASSIS

20 1 TG595-2 TG595 

21 1 444313 REMSKIVE FOR MOTOR ENGINE PULLEY

22 1 442917 NOT 4.78X42 ENGINE KEY 4.78X42

23 2 438944 GUMMIRING RUBBER RING

71 1 444314 BOLT M10X25 BOLT M10X25

26 7 90100661 MØTRIK M6 NUT M6

27 15 438947 BOLT M6X14 FLANGE BOLT  M6X14

28 3 438948 SKRUE M10X25 FLANGE LOCK SCREW 
M10X25

29 1 438949 BESLAG BRACKET FOR CABLE

30 1 438950 BESLAG TENSIONER BRACKET

31 1 438951 REMHJUL FOR V-REM V-BELT WHEEL

32 1 438952 STRAMMERULLE TENSION WHEEL

33 1 438953 BØS STEP BUSHING

34 6 438954 LÅSEMØTRIK M10 FLANGE LOCKING NUT M10

35 1 438955 FJEDER SPRING

36 1 444315 REM Z46.5 1080LI OPTI Z46.5 1180LI

64 1 444316 BESKYTTELSESPLADE LOWER GUARD

65 4 444294 MØTRIK M6 NUT GB/T 17880 M6

37 1 438959 LEJEHUS BEARING HOUSING

38 2 438960 KUGLELEJE BALL BEARING 6203 2RZ

39 1 438961 REMSKIVE DRIVEN PULLEY

40 1 444317 AKSEL TRIM SHAFT

41 1 444318 KONSOL FOR 
TRIMMERSNØRE 

CORD PLATE WELDING

42 1 90102314 PLANSKIVE M16 FACE PLATE M16

43 1 90102311 PLANSKIVE M10 FACE PLATE M10

44 2 90100663 MØTRIK M10 NUT M10

45 1 438963 BESLAG BRACKET

46 4 438964 BOLT M10X70 FLANGE BOLT M10X70

47 2 438965 HEXAGON SKRUE M8X10 HEXAGON SOCKET SCREW 
M8X10

48 1 435741 HØJDESKÅL SUPPORT BOWL WELDING



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

49 6 438966 TRIMMERSNØRE (SÆT/2 
STK.) 4MM/52 CM

CUTTER LINE (SET/2 PCS.)

66 1 444319 DÆKSEL ØVERST COVER FOR CUTTING HEAD 
UPPER

67 1 444320 DÆKSEL NEDERST COVER FOR CUTTING HEAD 
LOWER

68 3 444297 SKRUE M5X20 TAPPING LOCK SCREW  
M5X20

69 4 438972 NITTE RIVET 4X13

70 2 444296 FJEDERSKIVE 17.3X23X0.4 WAVE SPRING WASHERS 16

72 1 451517 TRIMMERHOVED KONSOL 
KOMPLET 

CUTTING HEAD ASSY (600TR)

50 1 430136 COVER FOR MOTOR BIG ENGINE COVER

51 7 90122401 UNBRAKOBOLT M5X12 ALLEN BOLT M5X12

52 1 444322 GUMMI AFSKÆRMNING RUBBER FENDER

53 6 438974 SKRUE ST4.8X19 TAPPING SCREW ST4.8X19

54 1 451518 COVER SHIELD COVER PROTRIM 
600TR

55 7 90180950 FLANGEMØTRIK M5 COLLAR NUT M5

62 8 90100662 MØTRIK M8 NUT M8

63 9 438978 BOLT M8X20 BOLT M8X20

75 1 444324 KONSOL FOR GEAR 
VENSTRE 

LEFT BRACKET

76 1 444325 KONSOL FOR GEAR HØJRE RIGHT BRACKET

77 1 444326 SKJOLD FOR KONSOL TIL 
GEAR 

COVER BRACKET

78 1 444327 AFSTANDSBØS SPACE BUSHING

79 1 444328 HJULAKSEL AXLE FOR WHEEL

80 1 444329 SAMLEBØS HØJRE CONNECTION BUSHING R

81 1 444330 BØS BUSHING

82 1 444331 SAMLEBØS VENSTRE CONNECTION BUSHING L

83 1 444332 SKIFTEARM SHIFT FORK

84 1 444333 FJEDER SPRING FOR BUSHING

85 1 444334 AKSEL FOR SKIFTEARM TURN FORK ROCKER SHAFT

86 1 444335 BESLAG BRACKET FOR SPRING

87 1 444336 BESLAG BRACKET FOR CABLE

88 1 444337 GEARKASSE GEAR BOX

89 1 444338 KOBLING COUPLER SET

90 1 444339 HJUL VENSTRE 13" 13" WHEEL L

91 1 444340 HJUL HØJRE 13" 13" WHEEL R

92 2 428313 HJULBØS FOR TRÆKAKSEL  WHEEL GLAND

93 1 444341 NOT 8X5X16 KEY 8X5X16

94 1 444342 PAL 8X30 PIN

95 1 419831 SEEGERRING U19 RETAINER RING U19

96 8 90102741 SÆTBOLT 8.8 M8X16 SET BOLT M8X16

97 10 90102195 FJEDERSKIVE M6 SPRING COLLAR M6

98 3 437443 BOLT  M8X45 BOLT M8X45

99 1 444343 BOLT M8X50 BOLT M8X50

100 1 437449 MØTRIK M8 NUT M8

101 3 442909 MØTRIK M8 M8 NUT M8

102 4 444344 BOLT M6X20 FLANGE BOLT M6X20

103 2 454448 SKRUE M6X10 SCREW GB/T 80 M6X10



POS QTY PARTNUMBER BESKRIVELSE DESCRIPTION

104 1 444345 SPÆNDESKIVE 6 BIG WASHER 6

105 1 437461 SKIVE 6 SPRING WASHER 6

106 2 444346 SPÆNDESKIVE 8 BIG WASHER 8

107 1 444347 BOLT LINKS M8X20 LH BOLT M8X20 LH

108 1 444348 NOT 6X25 PIN 6X25

109 1 444349 LEJE BEARING 98206


	A handle bar 扶手系统20171012.PDF
	图纸1
	工程图视图1


	B assembly发动机传动系统20171016.PDF
	图纸1
	工程图视图1


	C bearing house for trimmer.PDF
	图纸1
	工程图视图1


	D shield cover底罩20171016.PDF
	图纸1
	工程图视图3
	工程图视图4


	E wheel assembly轮子.PDF
	图纸1
	工程图视图1





